



品 质 证 明 书

MILL TEST CERTIFICATE

佛山市钢展不锈钢有限公司

FOSHAN GANG ZHAN STAINLESS STEEL CO., LTD

地址: 广东省佛山市澜石国际金属交易中心10座2楼12-15号
Add: NO.12,2/F, 10TH BUILDING, LANSHI INTERNATIONAL METAL TRADING CENTER, FOSHAN, GUANGDONG, CHINA

客户名称 Customer	000 MOBIL STEEL LLC			客户编号 Customer No.	FSGZ-188	证明书编号 Certificate No.	QC-GZ220824-3							
钢种名称 Material	STAINLESS STEEL SHEETS AND COILS			合同日期 S/C Date	05.08.2022	开立日期 Issue Date	24th, August, 2022							
项目 Item	货物编号 Product No.	钢种 Grade	表面加工 Surface Finish	厚度 (MM) Thickness	宽度 (MM) Width	长度 (MM) Length	重量 (MT) Weight	产地 MILL						
7	FSGZ-27	430	2B	1.0	1000	C	3.820	TISCO						
8														
规格 Spec. Item	化学成份 (Chemical Analysis Wt x %)			规格 Spec. 试片编号 Specimen No.			抗拉强度(N/mm ²) Tensile Strength	屈服强度(N/mm ²) Yield Strength	伸长率(%) Elongation	弯曲试验 Bend Test				
Item	C	Si	Mn	P	S	Ni	Cr	N	Ti	Hardness HV	min.	min.	min.	
1	0.01	0.33	0.74	0.029	0.001	0.24	11.46	0.009	0.168	131	419	247	37	OK
2	0.01	0.45	0.54	0.028	0.002	0.13	11.40	0.009	0.170	129	402	264	39	OK
3	0.01	0.45	0.54	0.028	0.002	0.13	11.40	0.009	0.170	129	402	264	39	OK
4	0.01	0.45	0.54	0.028	0.002	0.13	11.40	0.009	0.170	129	402	264	39	OK
5	0.04	0.33	0.32	0.022	0.003	0.16	16.22			150	485	319	30	OK
6	0.04	0.33	0.32	0.022	0.003	0.16	16.22			150	485	319	30	OK
7	0.04	0.34	0.42	0.021	0.005	0.16	16.14			145	495	338	28	OK
8	0.04	0.34	0.42	0.021	0.005	0.16	16.14			145	495	338	28	OK

兹证明本表所列产品, 均依材料规格制造及试验, 并符合规格之要求。

We hereby certify that the products described herein have been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.

本产品无辐射污染, 并且不含汞。

The material described above is free irradiation and free mercury.

AS MANUFACTURER

For and on behalf of

FOSHAN GANG ZHAN STAINLESS STEEL CO., LTD

佛山市钢展不锈钢有限公司

Authorised Signatures

